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W s T Ilb g C21P2001 7. 74V 2885/3000mAh (Rated/Typ) 23. 2Wh
BT 4 AR Chinese
Name of Sample ¥ Rechargeable Li-ion Polymer Battery Pack C21P2001 7. 74V
English 2885/3000mAh (Rated/Typ) 23.2Wh
b5 1120100433
Sample No.
éi’&$'fl KER GRED) BTATIRAR
Consignor SCUD (FUJIAN) Electronics Co., Ltd.
_{#_F'$ffj_ KRB CEED LT R AT
Manufacturer SCUD (FUJTAN) Electronics Co., Ltd.
N s A iy % 1 — Vi
Aol 5 3 AT R TR T i 815 U BRI
AR 7 ik ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
R R AT BCAR G TR imiad et w5 bRt 1)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
£ RSN ) L T
A#W e Mt WAL SE
ppearance Black Plastic film shell
S s 2 A ~ 2
et T 9020-10-27 HrlAeie B H 2020-10-29 ~ 2020-11-24
Accepted Date Test Date

R A

R FEASALL; A HR )y it s AN B L i IB0 L

Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge
ZRI, EZEE OB OO0 P a5 P i gt i iﬁl},\’i '
ST/S(;/AC. 10/11/Rev. 6 Amend. 1 38. 3prifEFEsK .,
A 5 The sample has passed the test items of UNITED NAJ ns on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests an 1 /11/Rev. 6
Conclusion Amend. 1 38.3
212 H Y (Tt
3 Al e B FE 4l Rechargeable Lithium Battery. /
&iE
Comment
SR kI / B G A
Consignor 350015
Address Post Code
oo - B H B % % %) ﬁ‘ﬁ
Approver: - Checker: 7 Compiler:
R4 IV
Title: WILEL T REN (Vice chief engineer)
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ey = AT S &% AT 5 2
3 AR IR B & AR AFEERIATELHKT o4k B AR &z
Name of Test Standard requirement or The =
No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
A G TGS B e i ]y ol III)rJ
2 N HETIEY ST/SG/AC. 10/11/Rev. 6 Amend. | 383 | LI 3
1 i AR LT, | / e Gxi
Altitude - e See Appendix 1 AT /
UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section o
8.3 Test T. 1
gt 1D SSOAC 10/ e s dmnd. | 983 | W 2
2 ™ “w‘/\}[ 9 See A adise B A+%
Thermal test UN Manual of Tests and Criteria S5 ARpeiaLE PELH%S(—‘(J /
ST/SG/AC. 10/11/Rev. 6 Amend. | Section U
38.3 Test T.2
WA I (e TE I T iz dan!
2 HETFNEY ST/SG/AC. 10/11/Rev. & Amend W 3
. SRAAT 9 . A oA
3 Vibrati AT, 3 . . See Appendix 3 E /
1bration UN Manual of Tests and £riteria Passed
S'I'/SH/.‘\(‘. 10/11/Rev. 6 Amend. 1 Section U
} Test T.3
ll)\ l—l {KT ul"‘“%i i UG RS
y 8 I‘ll ) ST/SG/AC. 1041 L/Rev. 6 Amend L3 4
‘([Fl:-E‘ 1 )L’I A< ]
4 Shock l“w1| ¢ [ of Tests and Criteri - R it /
N Manual o esils antd rrLerita 37
T/SG/AC. 10/11/Rev. 8 Amend. 1 Section Passed
38,3 Test T.4
KA GG DRt g STy Bl iy
~ SN % :',lIJ‘”'Z) ST/SG/AC. 1071 1/Rev. 6 Amend. | 38.3 | LI 4 5 ik
D RS VA I} Y T ix 5 =
External short UN Manual of Tests and Criteria SgAgincir s PHHSSG(J /
circuit S'I‘/SL'./"\L‘A l(l/I 1/Rev. 6 Amemd. | Section )
( fE ke DetE i dB uUL‘f“‘FI
] %‘fE \1 ’\(/\( 10/L1/Rev. 6 Amend. | 28, : WL 6 o
6 Crush . o See Appendix 6 Tk /
Trus UN Mlnuql of Tests and Criveria e
Passed
ST/SG/AC. 10/11/Rev. 68 Amend. 1 Seclion )
38.3 Test T.6
1y IJILZ B D as i X by
7, i ]‘ ip) \I/\h AC. 10/11/Rev. 6 Amcnd. 1 38. 3 WA 7 N
7 Overcharge r&’}’\;{l.? L of Test R "w See Appendix 7 i /
Manua 6] esLs an Lrileria D ey
ST/SG/AC. 10/11/Rev. 6 Amend. | Section Passed
38.3 Test T.7
AT I COC TG Deiaimi et il b5 uls +||4
R HETEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W22 8
8 . BN, 8 See Appendix 8 o
Forced discharge [i\ wanual of Tests and Criteria S P’cllquGd /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section h
38.3 Test T.8
ﬁﬂ'}%iﬁ%ﬁ 14\i"/llll 120C-25C; M 1@&1,//00
. i - S . St s S0
Test Environment Ambient temperature:20°C-25C;Ambient humidity:/%
Condition
R A )
AT R, Test Item o
S = 14 /
Subcontracted Test HaxkE | LR / L /
Condition Subcontracted | Name Post Code
Laboratory M bk / 9,75 /
Address Tel
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A5 1 BRAE 2 | it
No. Name of Test Items Altitude simulation
: } XIEH] Befor R After
| HRRE P Dol MR A g gk | MR SR e
N j=4 p=4 &
Y5 Sample Status V%2 Tk E RZ Vi Mass Loss | Residual ﬂl%
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g AY% /% /% Event
001 | oyl purii®® | s0.4796 | 882 | s0.4765 | 882 0.00 | 100.00 | o
002 | o BrERE | s0.4683 | 882 | s0.4648 | 8.2 0.00 | 100.00 | ©
003 | ey 1 80,4249 | 882 | 80,4218 | 882 0. 00 100.00 | ©
004 | oy morE Bl 1 80.3385 | 8.82 | 80.3353 | 8. 82 0. 00 100.00 | o
005 | pave puri i ] 80.3426 | 882 | 80.3394 | 8.81 0. 00 99.89 | o
006 | ssererorcat | so.2432| 882 | 80.2404 | 881 0. 00 99.89 | o
007 | jpri it L g0.1876 | R8sz | 80.1843 | 8.8 0. 00 99.89 | o
008 | prevetorriiet | 80.3547 | 8.82 | s0.3522 | 881 0. 00 99.89 | ©
y l"fE [i'l'his space intentionally

left blank

No Disassembly,No Rupture & No Fire.

S LR V-RA DMk R-E F-RK 0-RMF. LR, LMK, LA, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

e 4

y 4 It N/, |
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A% . WA 24 | AWK
No. Name of Test Items Thermal test
~)s P 3 >3 i -
He|  Hars Al REE A | g ik A S
%5 Sample Status RE | FHREE FRE Fr#& 9, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass oCcv OCV |Other
No. /g IV /g A% /% % Event
001 | oy it | 80.4765 | 8.82 | 80.4474 | 838 0. 04 95.01 | o
002 | oyl 804648 | 882 | 80.4600 | 8. 38 0. 01 95.01 | o
003 | oyeporikt | 80.4218 | 8.82 | 80.4159 | 8.38 0. 01 95.01 | o
004 | oy rERe 1803353 | 882 | 80.3300 | 838 0. 01 95.01 | o
005 | yove ot 803394 | 881 | 80.3348 | 838 0. 01 95.12 | o
006 [ yrperoriandl | 80.2404] 881 | 80.2337 |08, 37 0. 01 95.01 | o
007 | yrmporn®hl 1801843 | 881 | 80.1783 | 8.38 0.01 95.12 | o
008 o 80.3522 | 8.81 | 80.3470 | 8.38 0. 01 95.12 | o

25CYC Fully charged

This space intentionally

left blank

HiE: LR V-RA D-fR4k R-LA F-Ak 0-RaR. LB, LMK, BE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

7L\

N



Ak T A A PR 5]
®om R E-HE 3
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5 3 WA B LA | )
No. Name of Test Items Vibration
Y a2 3 S g i Y
B2 Bk A RIEH] Before RKIJE After L | FewE| B
%5 Sample Status })ﬁ\_% ﬂ'ﬁ@-@/}— /ﬁ'_% FF#&- 9, JE | Mass Loss | Residual ﬂl%
Sample Mass oCcVv Mass ocVv ocv Other
No. /g N /g /V 1% 1% Event
Icyesgas ~ nQ o) [=gaYe ‘
001 | oyt furte i o | 80.4474 | 8.38 | 80.4508 |  8.36 0. 00 99. 76 0
1CYCHE A el s % \ a0
002 | oyt furte chnrged | 80-4600 | 8.38 | 80.4640 |  8.36 0. 00 99. 76 0
003 | limERE o lgo 4159 | 8.38 | 80.4200 | 8.36 0.00 | 99.76 | o
b ully charged
1CYCHE A AL BL 2G HaE Y~
004 | \oyeporiy ot o 180.3300 | 8.38 | 80.3354 | 8.35 0.00 99. 64 0
005 | 2 NURERIL g0 3348 | 8.38 | 80.3400 | 8.35 0.00 | 99.64 | o
25CYC Fully charged
006 | ,aiCmERE | 80. 2337 8l a7 SH 80 2401 8, 35 0.00 | 99.76 0
25CYCHEA AL a0 179" ‘ : 3. 36
007 | sscve Fully charged ifiBUe 83 8. 38 80. 1828 8. 36 0. 00 99. 76 0
25CYCE A Al . : 25 3. 36
008 | yicve tutty rged | 80-3470 [ 8.38 | 80.3518 |  8.36 0. 00 99. 76 0
\ e This space intentionally
TR ™o blank
&x: L-Rk V-RA DMK R-#K % F-A K 0-Lk. LhA. LMK, LR, LA K.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 i AR B % AR ity
No. Name of Test Items Shock
s 2 e
W B f i (2 F Aft A=
ﬁ_% ;}_f‘;{,,yi;k‘ RI A] Betore AR er }ﬁﬁéﬁﬁ %‘J’%%E_ J‘@f&
P Samble St;us FE | FREE| RE JF#4-d3, & | Mass Loss | Residual 118 -4
Sample P Mass OCVv Mass ocv oCcV Other
No. /g IV /g AY 1% 1% Event
001 | oyepo Rl | 80.4508 | 8.36 | 80.4552 | 8.36 0. 00 100.00 | o
002 | iR ] 80.4640 | 8.36 | 80.4678 | 8.36 0. 00 100.00 | ©
003 | ey ] 80.4200| 8.36 | 80.4244 | 8.36 0. 00 100.00 | ©
004 | ene®mt 1803354 | 835 | 80.3377 | 8.35 0. 00 100.00 | ©
005 | pr pore BRI ] 80.3400 | 8.35 | 80.3421 | 8.3 0.00 | 100.00 | o
006 | spere ol 1 80.2401| 8.35 | 80.2448 | 8.35 0. 00 100.00 | ©
007 | pepo®l 1801828 | 8.36 | 80.1881 | 8.36 0. 00 100.00 | ©
008 | prere it o 180.3518|  8.36 | 80.3552 | 8.36 0. 00 100.00 | o
j\—F /I\ ETh is Sm]icﬁi r;)L](;:]Lki attal Ly

&i: LR V-RA D-fi#dk R-2hZ F-#2 K 0-RR. RRA. LK. L. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

waw Y '\
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SRICI Testing Co. , Ltd. Test Report—Appendix 5

NO. 1120100433

F% . R B 2 A ohJi
No. Name of Test Items External short circuit
¥ v = g
HamE BaRE T R, £wAE
X. g g
Sample No. Sample Status ax. X em/aoc PR peTRUnE Other Event
1CYCYE A A E
001 1CYC Fully charged n8.0 0
i 1CYCHE4 7l -
002 ICYC Fully charged 58.4 0
. 1CYCHEAT 7 L =
003 1CYC Fully charged 5. 8 0
1CYCHEAs /it =
004 1CYC Fully charged 28. 4 0
_ 25CYCHE47eh -
005 25CYC Fully charged 26. 8 0
25CYCHEA A ,
006 25CYC Fully charged p7. 4 0
25CYCTEATRIT -
007 25CYC Fully charged o8. 4 0
25CYCHEq Al =
008 25CYC Fuld¥ charged p7.8 0
LJ\FZLH?F—I This space intentionally left

bilank

#iz: D-MRAR R-a5L PRk 0-RMIR. ALK, TARE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

<p S Pa—1
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SRICI Testing Co., Ltd. Test Report— Appendix 6 NO. 1120100433
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A 6 BREA LA | FE
No. Name of Test Items Crush
#—‘%% % *-f— Bea M:j— i{i\ril%egn: ;jzlfzjl‘e _};{&iﬂ‘ %
Sample No. Sample Status ' C p Other Event
009 1(?\(1CQ5C00;5 (?{;?a(l] ty 20. 1 o
1o LCYC 508 Capaticy 20.2 5
ol 1CYIC?\:5(2)9§ OCO/;Q;%H\ 20.7 0
oL 1(?\'ICCY.5C£)°£?()(£Ta?}1,, 20.7 o
uie 25C2Y5CCY5(;J“4? %211]/_;1("1 ty 20. 6 0
015 25C2Y5CC\.Y5C0“;3 OCD;EP: : Ly 20.2 0
o 25(52\?(? :Lo? UCD;;% ty 20.9 o
ol 25(:‘2“ (o r) OL‘%;;;.(*E] ty 20.9 o
PLR 451 This space iz;jl;';:i:;onal ly left

ik D-RIR F-AK 0-LMIk. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

P W (|

s, Sadagl
-
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A5 , WA £ # |

No. Name of Test [tems Overcharge
Y5 ok HER R
Sample No. Sample Status Other Event

019 IC\’éngﬁitcfﬁ;{iged 0

020 lCY(lf(‘]\;fl‘{l;jﬁcfﬁzI}ige(l Q

021 I(Yé(l\‘ﬁﬁjﬁ\:gged 0

022 lf\éc;ﬁﬁé\jﬁfgtd a

023 25(‘\22(?‘5{%\/‘\5&%;{0(1 0

024 ZGC\ZEJCI\‘LCIIJT]J?\EEh;%ged O

025 25&?(?’5]7???({"5?;&0{1 0

026 ZSCigcﬁgfﬁihzﬁ;%ged :
DR 2R This space intentionally left biank

Hix: D-fRAR F-R K 0-RfBIR. A K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

a8
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B 8 R B 4 AR i
No. Name of Test Items Forced discharge
#*“%%% *‘?‘R‘—"H‘#\} -ﬂ;'f&%%
Sample No. Sample Status Other Event

027 1CYC 1FCUYI(?l‘:],\}f5 i%ibfcﬁl rged O

028 10YC chqu(‘fvE ?ﬁfcﬁn'ged 0

029 10YC ]F(i?/lcl‘)jj /(linibf c[i[iu‘ge(l 0

030 1cYC IFCJS)E ?J\])f(ct#a rged Y

031 1CYC 113(3(](113‘: /gi\lzﬁ(c?a rged O

032 1cYC chfl(fji;i)fcﬁwged 0

033 1CYC II‘CL?I(I):C fi\lbi‘l[%ul 0

034 1CYC lrgjl(‘l?j ??ii?érl?al~ge(l O

035 1CYC 15:? ’,!F’l)j}‘? ﬁ(}i})i(ctl{ill' ged O

036 1CYC ]i(:i(IjjJ ﬁifi(crl?arged O

037 25&_(%“5;“ 1 f%i)‘f:}%arg(ﬁd O

038 ZSCYC/ZSIEi:Ii(‘iD;‘; 2‘\1 scharged Y

039 25(\’(25F€?f1% j:iffcﬁl rged 0

040 25CY(?5FC\?'1CLL})"€%1}£[J1E1 rged 0

041 25CYC2 Slglylcll)?; /ji)jé(c[}in?ged O

042 25cyc?5Fcl?iC1ifi ﬁﬁi rged 0

043 25CYC?5FCUY1C1? ((i)é(clllfarged Y

044 25C YC2 SF(;}]CITL ﬁ(Ti)‘)sﬁ(crl[;lal‘ge(l O

045 25CYC251~‘CUYIC1% ?jﬁir ged 0

046 25C Y(ZZ GI‘CL?]CIj\i /jlﬁfﬁl rged O

&k D-MRIR F—A2 K 0-FLfBik. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

o~ o Gl &

. i)
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